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IPL, Blade guard 62" / 1600mm, 2009-41, 115 31 67-20

Blade Guard
62"/1600mm

Reservdelar

Spare parts
Ersatzteile

Pieces de rechange
Piezas de repuesto
Ricambi

Pecas sobresselente

115 31 67-20

HUSQVARNA CONSTRUCTION PRODUCTS



No. Pos.  Description No. Pos.  Description
510111501 C Bracket

510111601 C Bar

531119016 A Pop-nut

531119148 A Angular ball and socket joint
531119157 A Loop handle
531119165 A Blind rivet 4x12 st/st
531119181 B Washer 10.5x22
531119228 A Screw MC6S 5x14
531119232 A Screw MC6S 6x14
531119324 A Stop screw SKSS 8x35
531119426 B Screw K6S 6x16 10.9 fzb
531119546 D Pinbolt M10x80
531119550 B Washer 15x21x1
531120588 C Pinbolt M10x40
531121611 A Hand wheel
531122067 A Locking key 1
531122068 A Locking key 2
531122069 A Lock

531122119 A Locking key nut
531122138 A Strut right

531122139 A Strut left

531122140 A Spacer

531122168 A Guide, outer
531122169 A Guide, inner
531122183 B Wheel

531122338 B Spacer

531122358 B Guide wheel shaft, lower
531123059 A Rail holder

531123063 A Rail

531123064 B Mount

531123065 B Roller guide
531123066 B Cover

531123067 B Locking cam
531123068 B Mount

531123069 B Handle, plate
531123070 B Handle

531123071 B Excentric shaft
531123072 B Lock

531123073 A Slide rail

531123086 A Rail holder 2
531123114 A Distance plate
531123169 C Clamp

574446001 D Shaft

574447001 D Tube

574447101 D Clamp

574447201 D Clamp

574506901 D Link

725536201 BC Screw MC6S M6x8
725536801 AB Screw MC6S 6x16
725632751 B Screw MF6S 5x12 10.9
725636851 AB Screw MF6S 6x16 10.9
725637051 AB Screw MF6S 6x20 10.9
725637451 A Screw MF6S 6x30 10.9
728736405 B Stop screw S6SS 6x10
731432001 BCD  Nut M10 low
732251601 AD Nut M6 Nylock
734115201 A Washer 6.4x12
735313310 B Locking ring SGH 35
738220224 B Bearing 6202-2RS1 C2
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